



C O U R T N E Y
P L A S T I C S U R G E R Y

Medication Instructions

- Keflex (cephalexin 500 mg)
 - Antibiotic
 - Take 1 tablet 2x per day - 12 hours apart - with food.
- Zofran (ondansetron 8 mg)
 - Antinausea
 - Take as needed.
- Alprazolam (Alprazolam 0.5 mg)
 - Antianxiety/ sleep
 - Take as needed, most commonly used to aid sleep the night before surgery.
- Norco (hydrocodone-acetaminophen 7.5mg-325mg)
 - Narcotic pain killer
 - Take 4-6 hours as needed post-surgery.
 - Do not drive while taking this medication.
- Flexeril (cyclobenzaprine 10mg)
 - Muscle relaxer
 - Take 1 tablet every 8 hours starting the day after surgery.
- Eliquis (2.5mg)
 - Anticoagulant
 - Take 1 tablet 2x per day - 12 hours apart - starting the day after surgery.
- Valium (10 mg)
 - Antianxiety/ sedative
 - Take when you arrive to office for procedure
 - Do not drive while taking this medication.